No.4793

% PO,

SPECIFICATION / #2#&3R

432

Description / E&&TE RAPTOR E820
Item No. / EFHISR 4793
Power / E)7] Electric Motor

Rotor Head / EfE52E8AITC

Flybarless

Length / {85

1490 mm / (58.66" )

Width / 485 221mm / (8.7")
Height / #8755 432 mm / (17.0")
Main Rotor (Req'd) | Length / RE 813 mm/(32")
Fhies Diameter / B EE 1809 mm/(71.2")
Tail Rotor (Req'd) Length / RE 115 mm / (4.52")
FEfiEsR Diameter / B8 B 1% 300 mm/(11.8")

Main Gear / Pinion #5482 / 5RSERE)

111T (standard), 115T (option) / 11T, 12T

Gear Ratio (E:M:T) / E5#fLh

10.09 (117): 1: 4.67
9.25 (12T): 1: 4.67

Full Equipped Weight w/o Battery 3670-gram
SREETSTH (129.5 0z)
Max. Battery on Board

e - 215 x 62 x 105 85x24x4.1
THEATHE X St < 4.1

Battery: 14S (7S x 2) 5.0~6.0Ah
Battery C-rate: Above 30C
ESC:160~200A
Motor:380~480KV

Est. Rotor rpm:1900

Recommended Power Configuration

BEREE

FEATURES /156

1. Latest fiberglass canopy design w/sleek scheme 1. EZETR S E RIS
2. Collective pitch range +/-15 degrees 2. TheR AR ARIE15E

3. Reinforced thicker rotor grip plate 3. SE{bINEE T e e s EE

4. Carbon tail boom support 4. BrigHER SIS

5. Innovative quick calibration system 5. REIRII LR ER T

6. Lightened metal main shaft bearing blocks 6. BX &1k R EE

7. 15mm hardened hollow steel main shaft 7. 15mmERRIER L T

8 8

. 2mm aerospace grade true carbon side frame

. BB 2mmARHEHERIR

9. Ultra thick helical main gear 111T(115T OP) V.S. 11T/12T Pinion(8mm) 9. BEI1 TR (115 TSER), A EMEsmmEE L (11TE12T)
10. Lite yet rigid one-piece machined AL tail case 10, —EER RN B (L S S B R
. = =FI =] 152

11. Precisely and heavy-duty tail rotor system

12. 8mm torque tube driven w/efficient helical bevel tail gear . %*%E%%E%ﬁﬁ%%_ﬁﬁ \ o

13. Recommend approx. 400KV outrunner max. O.D. 64mm 12. ?mmggéﬂfﬁﬁ?ﬁaaﬁgﬁgﬂ%ﬁmﬁﬁﬁﬁ -

14. Quick-release battery tray fits two 7 cells Lipo battery packs 13. ERFBEIMEANESAMM ERE 400KV LUES 7 28 )
14. ERITIRITIH, T2 7CELLSIEE

15. Adjustable one-piece U type pinion bearing block w/motor mount(Applicable to a 8mm
diameter motor shaft)

16. Adjustable metal rudder servo mount for better precise tail control

17. Lightweight and rugged landing skid for low center of gravity

18. Easy to install tail rotor rod guide

16, —BETCUBY S 2 B BRE) A % B 2 (R E A8 mm S i i)
16. AIAXERARKEE R H BB R IS

17. eEES(LEELMZEE

18. RIFEAEIIREIR

19. Lightweight one-piece metal tail boom support bracket 19. —BER AV B (L EBEE T IBEIEE
20. MRELEheERsa s it 12 H B AERIR RE 12

20. Lengthened FBL rotor grip post for precisely cyclic pitch control
21. All metal servo horns and control arms assembly eliminate the need for upgrades

22. Optional carbon battery tray available

THUNDER TIGE=
thundertiger.com

21 Eclm =B ARSI R RIEHIEE  ERHINEIT AR

22

. RIS Bt EE (D)

INSTRUCTION MANUAL  /1\

%R BS

THUNDE= TIGE=

This radio control model is not a toy! Before beginning assembly, please read this
manual thoroughly.

The contents are subject to change without prior notice due to product improvements
and specification changes.

AESHSRERE—RIE - AREIRMFIFEARAERRPE -
NEHFMZSHARRETEMER - RESRE 2RI NENECFER - HM
FHREBERRIGE TR - FESTRMERSE -

ES820 Flybarless 135°140° CCPM

£




@ THUNDE=R TIGER

00 My J===0

CONTENTS

INTRODUCTION
Intro & Caution / NI EEIE 2
Other Items Required / BB 4
Assembly | {555 ~
Main Rotor System / FhEEiéigE5E 6
Main Rotor System & Linkage Rod / Efiee kg Eigia% 7
Tail Boom Bracket Assembly / B & E REMHLE 8
Main Frame / ZNB2#H% 9
Main Gear Set / Tesw#EHELE 12
Landing Skid / BIZe4E 485 13
Control Arm Set / #E#IE#H1EZE 14
Tail Rotor System / Elieg#ig#E4E 15
Tail Unit / EBMERHEEE 17
Servo Installation / {AIBR 4R 18
Linkage Rod & Main Rotor Blade/ EERTrERR 19
Electronic Device & Battery Tray /| EF 3 ER St EEHLE 20
Electronic Device & Canopy / EF R RRILES 21/
Set-up Section / S EIEFRE ~
Radio System Setup / E 2R #HHT 22
Swashplate Type Setting / +FZHBIEXHFE 22
Electric Device Connection / EF 3 BEiEH 22
Mechanism Neutral Position Setting / FITZ5E4E 23
Swashplate & Servo Direction Setting / +F# R AREHEBRE 24
Index of Linkage Length / ER2RE %S| 24
Tail Control & Gyro Setup / EARIZHI R FEiRE 2 25
Throttle & Pitch Curve Setting / P RIZIERHIRERE 26
Blade Tracking Adjustment / EHEE & IiH% 27
Cautions of Li-Po Battery Pack Using / {25 &t T =S 28
After Flight Checklist / {T#HIGEIER 28
@egular Maintenance / EHIREEIE 29
Spare Parts List Section / {##EZ{HERF 29
Optional Parts | f&E R 34
Electronic Device & Accessory | EF & ERE T 35
Exploded View / JE{FEIER 36




@ THUNDE= TIGE=
INTRODUCTION / f§7?

Thank you for purchasing the Thunder Tiger RAPTOR E820 R/C helicopter. This new helicopter is the
latest innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D
flying. This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and
safe operation of the helicopter, please read the instructions carefully. Retain the user manual in case you
need it for any information or reference.

RETBEERERAPTOR EB20ERHER  AEERSERENEMHZNE - RESERTHEIDMITRIE
» EARS|ZEFEHNEAAEBIEE - BNEREAERBFHEREERFM - UFAIREE T FIERETREZ 28
TAER - BEERTERHRAS  LARERREHEESERR -

CAUTION / 5

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a R/C model helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tigers service agents are able to
provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. NEETFERHERITIAZE » E—BEEEY a5 XERAUER - NIRRICIEEEIIIRIT - ASAgeEHRT
EREMASHEREE - FEENE TR EREEETRITIZESMENIRITENE » MERAEZEIIEEE
% . FREVESREEET -

2. AERHSRESHEMEN - ERAEENEDESE « FHRBR. EASRRENEBESHAEBIRBECE - 1T
SEAERERAE - RS EMGE - AIEERRRSEASHEREE -

3. REERRIE+/ B BV FHEZEFR - 8 iZEEE RIS SIZRERBEITRT - LR aiRssd - 55
JRAZEHEh SR IRIEARE SR » IR EIREEY) ~ #IK ~ BB EEEYRERT -

4. BRVEBEOLRGERY S BB HEESHE - A E ERRE WRERTSIERES -

AMA INFORMATION / %55l ESH

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you flying successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics, if you are in States. The AMA is a
non-profit organization that provides its members with a liability insurance plan as well as monthly magazine
entitled Model Aviation. All AMA charter aircraft clubs require all pilots to hold a current AMA sporting
license prior to operation of their models at club fields. For further information, contact the AMA at:
Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

http://www.modelaircraft.org

|
1

RITETERMEHNRTLZEERES - FESENEETEELS - URKSHRERD - IRBE—IEE -
EEREVARSMERRINTHE - U EEESHEREHLURIEREENITHNS KAL) - LUBGTMEZEN
FNBLUREEF - NILAIENHIFEEEENRE » BR52ZETERMAUEE « BRERBRERD -




@ THUNDER TIGER
FLIGHT SAFETY CHECKLIST / R1TaiZ £ M8 LIFIRE

1. Make sure that the transmitter battery is fully charged before flying.

2. Make sure all control surfaces are operated properly before flying.

3. Do a range check of the radio before the first flight. The electronic equipment must operate properly
at a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.

4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.

5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into

the ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with
the rotor blades during flight.

. Always maintain a safe distance from the helicopter during flight.

. Never fly the helicopter in the rain or in excessive wind conditions.

. Always operate and fly the helicopter in a safe and responsible manner.

0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.

. MRS B IR SR » (9B RE ST

. ERFTERIENEEFEIE

EREEMEEERTE - BN EEMETFERHERERER -

EERHPIERNENRER - BRI ERRR  AREBREShEL -

. HERREITER S0 2R Eﬁi}zuﬂwﬂ’ﬁft% PHEEEMZENRIERO AR » R EIERELIER » KEEITHEFEL1ERE -

. TreRERBEREES - BEEE B TIIER)BRNEEEE -

RATHY - RELEZ B FHGR G2 S A -

. DR TR EHE BIARRE M EIEE A

BBUZ2AE—ZTE  TLSESERNBESNEIREHEE) -

10. ER AR ~ o SR EMERY) _ ESRITETE A - BREINEE -

POST FLIGHT INSPECTION / RiTiERZERESH

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.
1. RATHERBEREEFTENSH IR E DB IERIERS - FIREIRSHREER TR BN IR

2. *F%Eg/%/iqﬁl/ﬁ? °

3. BEFMEEESHENHENEFIER - LA FAMT -

4. BIRFTERRENER « 1558 - LURIBIRATEE -

5. RN 2 EREE @ BN ENRF B REIRII R -

EEPIT DMRISRHERNS R » MARENEMIESIENSS |

AUTION / FE SR

When the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are
not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not
glue any broken or damaged plastic parts. Do not repair broken rotor blades.

Always inspect the following items:

Gears, Ball links, Link rods, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotor
shaft, Main blades, Tail blades, the Motor, the Speed control and the Battery.

© 0 (0}

—

o
i

WMEE—BREEESM ) BREERE VAR  TH  EHMES ﬁgﬁﬁﬁ HD%EEHE’]EE » F5 11 BB 1R R AT
BUSEHET - FEROALESIR T’Fzzé L)) EREAEEEERMSEREN ERIEEERENEE -

SRR SEME  BEERE NIIER ¢

EREmiE © DREREAR © BARER  BUR - T8 Rl B# o TR TR BT BEER EEEKTEE
FEEESNEh © £IeE - EieE - BE  F TS T




!

Receiver
U

. Transmitter (helicopter type
only, 6 or more channels)
BHIK (FEMERMITHITIEE
BI6ENL iEYRER)

Rx Battery

REQUIRED / HEFIRECH

BN

@ THUNDE=R TIGE=R

Switch Harness
BiRRERIVERE

3-AXIS Gyro |
SEHPEIRE

Bl POWER SYSTEM / &%

A

il
Electronic Speed Controller
e

Electric Brushless Motor
R 555

TOOLS REQUIRED FOR ASSEMBLY /

i

e
Screw Driver Needle Nose Pliers Nipper
BERSOVIRHES  KRlEH #OzH
=] |3
Hobby Knife ~ C.A Glue Threadlocker  Grease
£T17] BRER IRHRBLRRE Be<hi=pias

5

@12-143 Li-
ERBOI

b= N ==)

EERNIA

Foam
HEEEBT

Po Battery Pack

Ball Link Pliers
REREREAH S

Scissors
B17]

]
Metric 4-way Wrench
TFEBRF

.
£y

Epoxy Hex Wrench Wrench Socket Drivers
IRE e AV=DES RORTF EERMES




@ THUNDE=R TIGE=R

A GUIDE TO THE INSTRUCTION MANUAL / sRB3E R {F1ER

Example 5RBREE {1

A: Indicates the assembly step number and the parts bags that

are to be assembled.

[ -]

replacement parts.

D: This instruction manual uses several symbols. Pay careful
attention to them during construction. Details are given at

the bottom of each page.

ETEN S BERFEN 2B EIER -
:§1¢EB§?—‘¥TE”RT&1§%§QE °

=g.-_:w:=

T RIERRBAR

BE TR R -

: Displays actual size drawings, and part quantities used.
: Refer to parts drawing or exploded view in the last few pages
of this manual, order the corresponding item no. for correct

AL RGN Z (- BETRRIF B TR F (IR ©
TR B ENIBEEEEERILRIAE » BIKRIAE

Bag A | Main Rotor System / THERIEIE"S

aTHU“? TIGET

Mo Descrption ] NGO B Oty
1 | NETAL ROTOR GRIF SET L2 E3 o L] 2 5 mimaRaEEa 6 |

[ 11| BEARNG. cBxD18aWS pel L0 2 L] 28, cE080W.4

[12] TrRUST SEAANG DTGNS sy =1 AE PR, hi3

12 i a5 1| [e +FmE
2 L LEARnE _T PrmEEsE |
5 | BHET GoA W W bt e 4 4| (201 LINAGE AL N e

[+ | roTor ore PosT mruuum\z\

BEARMNG, dB<BaWS
AR, dDCEWS

THRLIST BEARING,
dE B
LR dBaDBaWS

PV0126-1

Exploded View / B/ EE &R

MAIN ROTOR HEAD

BN D

p
E Assernbie the main ratar pibch heusing as drawing

SN f"’{/ﬂ
The bearings aome with the grios which had baan | = ‘
aasambied by Factony, - T
| EORtEn N a R (1) (1-3){1-1)

I REETER

Sagure all screws ehown on this with & drop of threadiocker.
RO -2 AR o T N R B

@573

e 4
o

lagram for Thrust Bearing Assembly

LIHAGE BALLIAY
PR

Lorge e Cimeter sty goes imward [P T R————
the Main Rotor = ‘Toward the Blace

PUERRI— tﬁ};\ﬂlll!-:zﬂl It | RN« R A
B By - I

Chacking Iu Buxle
e 0«
) e

LA« WA AL
E—
A D MOT over tighten the knkaga
: 5 ") tel whie S8curing i crtter to

WABHER. gDade 4 5) P avaid the screw broken.
W, DB 4 L2 * T | RS R

—Fjio - LB BT )

0 =
- [n] S
—_ LINKAGE BaLL ;

PFURES, M s ) #(10)

(L]

Aophe threadiocker
HEERNRE

Acsarriin et and right sk the same way
EEREER

Ay redin
R

B

SYMBOLS USED THROUGHOUT THE MANUAL / ;

fsREREA

The parts in the KIT are packed according to each major assembly steps. The part number and quantity are always
shown in the table on each page. As good practice, only open up the bag that you need for the paticular assembly.
SHIKBHET B O - BIKBRERER » E—FHEHE » #ESHEX -

Note /| &

Assembly drawings will contain icons that indicate use of

i T22(#262) ——THREADLOCKER / #2##B1%zB

Threadlocker or CA glue as needed.

Examples of the icons are as right shown: ‘ CA —= CA GLUE / hise

iR BRET - ERNARBEEE -
B REa Nt -
Apply C.A Glue Cut off shaded portion \)’\ Cut off excess
FERREZBME z RIEREBA ) '-i" BIZERERS
,J Apply threadlocker LY Ensure smooth, non-binding movement when assembling Apply grease
) 67 RIS A ()
. Assemble as many times as specified Drill holes with the specified diameter Pay close attention here
X KisTMEEFTREE IRIETRR T SEREESE
Assemble left and right side the same way ust be purchased separately |nt
EERIEHER X BESESH
®‘ Assemble in right order
©,® IETIBRHESE




BagA Main Rotor System / EieEtitEia4S V4P ~-ono== Tias=

.| Description =4 Qty No.| Description =4 Qty
1 | METAL ROTOR GRIP SET EB e 2 5 | LINKAGE BALL(A) RNEBEZEIRRA) | 6
1-1| BEARING, d8xD16xW5 SEERERE, dBXD16XW5 | 2 6 | WASHER, d3xD8xW1.4 E[E, d3xD8xW1.4 | 2
1-2| THRUST BEARING, d8xD16xW5 IEHEBhE, d8XD16XW5 | 1 7 | SOCKET SCREW, M3x12 R EIERE, M3x12 | 2
1-3| THRUST COLLAR, d8xD12xW0.5 | IE#EHR, d8xD12xW0.5| 1 8 | METAL SWASHPLATE +FEE 1
?2 | FBL ROTOR GRIP LEVER BIGETERREERE| 2 9 | SWASHPLATE POST +F BRI 2
3 | SOCKET SCREW, M3x6 RINAEIRRR, M3x6 4 10 | LINKAGE BALL KEKGE 1
4 | ROTOR GRIP POST EBFNeEEESIE| 2

]

BEARING, d8xD16xW5
EERE A, d8xD16XW5

O

THRUST BEARING,
d8xD16xW5
LEHEERE, dBXD16XW5

O

THRUST COLLAR,
d8xD12xW0.5
FHEEIR, dBxD12xW0.5

@ ||

SOCKET SCREW, M3x6
A7 EERR, M3x6

® e

LINKAGE BALL(A)
U7 A BRI (A)

[ﬂ

WASHER, d3xD8xW1.4
A, d3xD8xW1.4

SOCKET SCREW, M3x12
A7 IR, M3x12

Secure all screws shown on this page with a drop of threadlocker.
AERBRIRGEFERAEEMFRBEE -

(3)

B Assemble the main rotor pitch housing as drawing
D FheEsEEEiEEEE

The bearings come with the grips which had been ‘
assembled by Factory. T

T“

F e A EE A Eh R 2 R RMERL ST © (1-1) (1-3)(1 -1)

Diagram for Thrust Bearing Assembly

PR ZRTEE

4 N\
Large Internal Diameter always goes toward — . 4 Small Internal Diameter always goes

the Main Rotor Hub
AEEARN—A » EEEiEEE TR (RE) -

toward the Blade
AEEYN—R - EREEEEGM) -

Checking Tips: 6 >05s
HEEIAE : Oa>0s
(EHBEERE » WK : BEBAE/NE » "Ly

» - & DO NOT over tighten the linkage A
ball while securing in order to
== avoid the screw broken.
HEERT - U7)BEBRERIEER
LUB SRR o ER B o

® (e

LINKAGE BALL

_ag

I%IIIlII[] eI

Apply threadlocker

KEKEE
Assemble left and right side the same way Apply grease
‘ﬂ ZHEAKEHER FRBEEHE &)

-6-




- . 0 o

Bag A Main Rotor System & Linkage Rod / T ie s ERiEiRias A7 REECT Rt

No. | Description =4 Qty No.| Description =4 Qty
1 | HARDENED MAIN SHAFT (15mm) 581t 38 (15mm) 1 15 | THRUST COLLAR, d8xD12xW1.0 (EHEBRIR, dBxD12W1.0 | 2
2 | SOCKET SCREW, M4x6 R VEIRR, MdAx6| 4 16 | THRUST COLLAR, d8xD12xW0.2 (EHEBRIR, dBxDI2xW0.2 | 2
3 | METAL SWASHPLATE +F8%E 1 17 | THRUST COLLAR, d8xD12xW0.1 (FHEBRER, dBxD12XW0.1 | 2
4 | SOCKET SCREW, M3x10 A7 BERAR, M3x10 | 1 18 | SPINDLE & E 1
5 | FBL WASHOUT BASE e RITEHIREE | 1 19 | OUTER DAMPER INBEEE 2
6 | FBL CONTROL LEVER S RIRIERIEE | 2 20 | INNER DAMPER AR 2
7 | BEARING, d4xD8xW3 SEEREE, d4xDBXW3| 4 21 | WASHER, d5xD11xW1.7 5, doxD11IxW1.7 | 2
8 | COLLAR, d3xD4xW8.5 HHE, d3xD4xW8.5 2 22 | SOCKET SCREW, M5x10 ARG, M5x10 | 2
9 | SOCKET SCREW, M3x14 R7VERRR, M3x14| 2 23 | FBL MAIN ROTOR HUB BIEESEIREETE | 1
10 | SET SCREW, M3x4 BIER; VB, M3 2 24 | FBL HEAD BUTTON R R ANEAE 1
11 | PIN, $2x19 HFECEET, o 2x19 2 25| SOCKET SCREW, M2.5x10 A EIERR, M2.5x10| 4
12 | FBL WASHOUT LINKAGE e R E R 2 26 | LINKAGE ROD SET (48.4mm) EFRA(48.4mm) 2
13 | LINKAGE BALL(A) RVBEBEERMGA) | 2 26-1| LINGAGE ROD(N) R (EER) 1
14 | THRUST COLLAR, d8xD12xW0.5 | IF#E#R dexDI2xW0.5| 2 26-2| BALL LINK EGEpER 2 2

e N\
Scale=1:1 (unit:mm)

[ (26-1)

©@ |

SOCKET SCREW, M4x6
AT EIERR, M4x6

© |

SOCKET SCREW, M3x10
AT BEERR, M3x10

Apply grease
FRBEERE (=)

Y Ensure smooth, non-binding
[3) ] movement when assembling
RIAHEEE

Assemble left and right
% side the same way
EHRAEHER

J
‘A— Apply threadlocker
dn) (AR

()

ol Secure all screws shown on this page
with a drop of threadlocker.
RERT ISR EENRRBEE -

BEARING,
d4xD8xW3
TEIRER, 04XDBXW3

SOCKET SCREW, M3x14
A7 EIRSR, M3x14

® [

LINKAGE BALL(A)
PN E R BRI (A)

©

SET SCREW, M3x4
EIRA VIR, M3x4

-

[ﬂ

COLLAR,
d3xD4xW8.5
HE, d3xD4xW8.5

o [ 1

PIN, ¢2x19
RS, $2x19

WASHER, d5xD11xW1.7
g, d5xD11IXW1.7

@ |

f R
B @l The holes should
% 48 Point up.
. B2l —imfERA L )

SOCKET SCREW, M5x10
7 IR R, M5x10

[ oo

SOCKET SCREW, M2.5x10
A7 BIERR, M2.5x10

d8xD12

©

o Rotate the Main Rotor

8 Grip to check if it runs
effortlessly and smoothly;

please reallocate the different

thickness of Thrust Collars for

getting a proper mesh if too much

play or over tight.

SERABEETE - AR T e R RERR

FEIEEIEY : EFEEXEEE

BENNEREZILEMRESLE

BEEREE -

(1.0mm) (0.5mm) (0.2mm) (0.1mm)




BagB Tail Boom Bracket Assemhly /

B

gﬁiﬂﬁﬁ @ THUNDER TIGER

BEARING, d12xD18xW4
EERE A, d12xD18xW4

9,

BEVEL COLLAR,
d12xD13.6xW11.85
REFEIR, d12xD13.6xW11.85

(@) | —

PIN, ¢2x12

EEH, ¢2x12
BEARING, d5xD13xW4
EEREE, d5xD13xW4

(D

SET SCREW, M3x4
HIRR AR, M3x4

(oo

SELF-TAPPING SCREW, M2.6x16
fFRIB| B TR (18)

[ | o

SOCKET SCREW, M3x25
AT ABIERR, M3x25

[

LOCK NUT, M3
LEFRIRIE, M3

SOCKET SCREW, M3x14
R7AEIRRR, M3x14

\

(15)

_a
)
i)

Apply threadlocker
[SEFRIRAHRRRE

not tighten at this step.
SEZENMAREEEERE - B REHE

No.| Description ey Qty .| Description =4 Qty
1 | TAIL BOOM BRACKET-R WEEEETE®) | 1 9 | PIN, p2x12 BEEH, p2x12 2
2 | TAIL BOOM BRACKET-L WEEEETETE) | 1 10 | BEARING, d5xD13xW4 REREE, dOXD1XW4 | 2
3 | TAIL DRIVE BEVEL GEAR-B ESEEaEB(24T) | 1 11| SET SCREW, M3x4 HEER BIEREL, M3x4 | 2
4 | BEARING, d12xD18xW4 BHEE, dI2018W4 2 12 | SELF-TAPPING SCREW, M2.6x16 REIBTUREMHGE) | 2
5 | BEVEL COLLAR,d12xD13.6xW11.85 g d20186W18 | 1 13| FRAME SPACER MRSz E 4
6 | TAIL DRIVE GEAR SHAFT ESRE)EaEREH 1 14 | SOCKET SCREW, M3x25 Ry AR, M3x25 | 4
7 | TAIL DRIVE GEAR-26T EiEEEaER206T| 1 15| LOCK NUT, M3 IEERIRNE, M3 5
8 | TAIL DRIVE BEVEL GEAR-A EEESZEACRTT) | 1 16 | SOCKET SCREW, M3x14 A7 VEBIRER, M3x14 | 1

N

(14)

(A Assemble the Tail Boom Bracket as
B4 drawing. Secure the Screws but do




Bag C+D Main Frame / $%$ﬂ§§ @THUNDE? TIGE=

No.| Description ZiE Qty No.| Description 28 Qty
1 SIDE FRAME-L BRI -2 1 11 | SOCKET SCREW, M3x8 AAIEEE, M3x8| 2
2 | SIDE FRAME-R i AR -5 1 12 | LOCK NUT, M3 1ESRIRE, M3 2
3 | CANOPY RETAINING POST WEEEE 2 13 | FRAME SPACER RINRSZHE 8
4 | TORX SCREW, M3x8 ERES%, M3x8 | 22 14 | SERVO TRAY 1) IR A [ 1
5 | ELEVATOR WASHER MOUNT SET | 1% B2 & 5 K& 2 15 | SERVO MOUNT RIAR M & E 1
6 | NUT i RS 2 16 | SERVO MOUNT RIAR & E 2 1
7 | CONTROL ARM BASE RIS E T e 2 17 | SOCKET SCREW(N), M2.5x8 R (RE), M58 | 2
8 | SINK SOCKET SCREW, M2.5x5 SR EEL M25x5 | 8 18 | GYRO TRAY PEHER 2 e 1
9 | BUTTON PHILLIPS TAPPING SCREW, M2.6x12 | REIEIUEH (), M2.6x12| 1 19 | SOCKET SCREW, M3x10 R EIERR, M3x10| 1
10| SKID BRACKET A1 2R [E E Ee 2 20| MAIN SHAFT BRG BLOCK SET - dh R e 2
Secure all screws & Washer Mount shown Left Frame Right Frame
B 43 on this page with a drop of threadlocker.
s AEER R RIS B R A R R EER (8) 4 EEM& BRI
B - o ()

©) [ joam

TORX SCREW, M3x8
ERNRHH

© [

SINK SOCKET SCREW, M2.5x5
SLERT AR, M2.65x5

! The larger hole

V] always goes toward
the inner side.

B EREEE L S EAERA

RIEIETUES (1]), M2.6x12

@ |

SOCKET SCREW, M3x8
A7 AR, M3x8

18
LOCK NUT, M3
LEFRIRIE, M3

© [ Jommm

SOCKET SRCEW, M2.5x8
P7 EIRHR, M2.5x8

@ | o

SOCKET SRCEW, M3x10
A7 B, M3x10

@ W Apply threadlocker

I%IIIlII[] eI

N
@ Upper o Al
» - ~

The flat surface of the Block always

goes toward the inner side (Main Gear).
HREE EFE—RER (BRFEER) -

NN

Lower Ho




BagD Main Frame / AR2iR%E 7 ~onoe= Tices

No.| Description =4 Qty No.| Description =4 Qty
1 RADIO TRAY SAPSEIAREEEZE | 1 8 | SPACER, d3xD9xW2 A, d3xD9xW?2 1
2 | TORX SCREW, M3x8 ERNEHH, M3x8 9 9 | LOWER SIDE FRAME Hicid T IR 2
3 | FRAME SPACER RINRSZHE 3 10| BATTERY POST EMMETHE 1
4 | SINK SOCKET SCREW, M3x10 SREER B, M3x10 | 4 11| REAR SKID BRACKET IBZREE 2
5 | WASHER, d3xD8xW1.4 #E, d3xD8xW1.4 | 4 12| SET SCREW, M3x18 fiI=[ PR =2L 1
6 | LOCKNUT, M3 LESRIRIE, M3 4 13| CANOPY RETAINING POST (L) HEEEMHE) 1
7 | BATTERY PIN EAE 2

©)  [pome

TORX SCREW, M3x8
2 RUEER, M3x8

(©) |

SINK SOCKET SCREW, M3x10
SLERRTNAIEHR, M3x10

[ﬂ

WASHER, d3xD8xW1.4
#[E, d3xD8xW1.4

I8
LOCK NUT, M3 -
LERRIZNE, M3

ON

SPACER, d3xD9xW2
1, d3xDIxW2

(T
SET SCREW, M3x18
IR A, M3X18

REETEHEEREENRBEE -

Secure all screwsshown on this page with a drop of threadlocker.

@ W Apply threadlocker

I‘IIIIIII[] e DR

-10-




BagD Main Frame / AR2iR%E 7 ~onoe= Tices

TORX SRCEW, M3x8
ERIFHE, M3x8

@ [

SOCKET SRCEW, M3x10
A7 EEE#R, M3x10

I

SET SCREW, M3x18
HIER VAR, M3x18

SPACER, d3xD9xW2
&, d3xDIXW2

® (e

LINKAGE BALL(A)
AT EE R IRIRAR(A)

©

BEARING, d2.5xD7xW3.5
BEREE, d2.5xD7xW3.5

SOCKET SRCEW, M2.5x8
A7\ AR, M2.5x8

SET SCREW, M4x4
BEATBER, MAxd

No.| Description B Qty No.| Description 28 Qty
1 | TORX SRCEW, M3x8 S REH%, M3x8 29 8 | ELEVATOR CONTROL ARM LINK | FHi#feE 13 EE 1
2 | SOCKET SRCEW, M3x10 RJNAEIRERR, M3x10 | 1 9 | BEARING, d2.5xD7xW3.5 BEREE, d2.5xD7XW35 | 2
3 | SET SCREW, M3x18 i SEEYAV=ELES T 1 10 | SOCKET SRCEW, M2.5x8 A7 BIRHE, M2.5x8 2
4 | CANOPY RETAINING POST (L) HEEEMRR) 1 11| U TYPE MOTOR MOUNT UBIESZE AR 1
5 | SPACER, d3xD9xW?2 AR, d3xD9xW?2 1 12 | SET SCREW, M4dx4 HWIER B, Mdxd | 2
6 | METAL ELEVATOR CONTROL ARM | FHigfeizHIES 48 1 13 | MOTOR PINION(8mm), 11T EE5Z5#R (8mm, 117T) 1
7 | LINKAGE BALL(A) REERFERRA) | 2 14 | MOTOR PINION(8mm),12T ESEEEER (8mm,12T) 1

@l Secure all screws shown on this page with a drop
] 8 4l Of threadlocker.
o @ H MmN -

!,
Prthd

Applicable to a M4x30mm or M4x25mm
motors with 4 setting screws installation.
A 8.0mm/0.315” diameter motor shaft as
standard and 38mm/1.496” long shaft is
recommended.
AlEAM4Xx30mmeM4x25mm SEEFLAIEE -
RS E S I E e R & E L AT 5EER8.0mm/0.315”
WOEE - BEEEMORES38MM/1.496” - (11)

Must be purchased
separately

\ Ensure smooth, non-binding movement
@7 when assembling HESRIBHEERE

W Apply threadlocker

It““““ (AR SR

-11-




BagE  Main Gear Set / TiiigiE% 7 ~onoe= Tices

.| Description E=42 Qty Description E=y Qty

1 MAIN GEAR SET FemEmiE 1 1 5 SOCKET SCREW, M2.5x6 A7 AR, M2.5x6| 8
1-1] MAIN GEAR,111T FeaEm(111T) 1 1-6| ONE WAY CLUTCH HOUSING ESiEE s 1
1-2| TAIL DRIVE GEAR,108T ESEENER108T 1 2 | SOCKET SCREW, M4x8 R7NERRG, MdAx8 | 2
1-3| ONE WAY BEARING SHAFT ES[ARE & 238 1 3 | MAIN SHAFT STOPPER st 1
1-4| C-CLIP CEIIR 1 4 | SOCKET SCREW, M3x6 7RSS, M3x6 | 2

g Secure all screws shown on this page with a drop of threadlocker.

N rEmToasEe R R -

s P )

C-CLIP
CEIIR

© |

SOCKET SCREW, M2.5x6
AT EIRR, M2.5x6

@ | o “

SOCKET SCREW, M4x8
A7 AR, M4x8

Emmw B A |
B NS BN Bebrng Block to diminats the

M7 EERE, M3x6 I T T .
P mrﬂ play after securing all screws.

([

HEE NIRRT > 15 C T EhshAE T
BELUH IR -

Line up the holes of the Autorotation Tail Drive Gear, One Way Bearing Shaft &
Main Shaft, and then insert the Socket Screw to fix. Add a drop of threadlocker
when securing, but do not over tighten.

éjE%%EEJJEE - EAEER T EALAE - SBARVBERY  FEREENEEETE -
AR E7EERBERG o

,‘ Apply threadlocker LY Ensure smooth, non-binding movement
(EFRIEHRIRRARE o0 when assembling  HERIEHFEEE
||||||||[] J L

-12-




Landing Skid / BIZi8#E% 7 - ono== Tice=

No.| Description =1

Qty No.| Description 25 Qty
1 LANDING SKID BRACE fanze 2 4 | SET SCREW, M4x4 HWIERBIER, Mdx4 | 4
2 | SKID PIPE [EEEE 2 5 | SOCKET SCREW, M4x14 R BIERR, M4x14 | 4
3 | SKID PIPE END CAP BEE 4

RERBTZRHEERBENRZBEE -

Secure all screws shown on this page with a drop of threadlocker.

@)

SKID PIPE END CAP

HEE

=

SET SCREW, M4x4 SOCKET SCREW, M4x14 @ W Apply threadlocker Assemble left and right

WIER IR, Max4 7R, Max14 s 1P FRIR AT ER I % side the same way
i) B AERE

-13-




BagF  Control Arm Set / {2548 7 ~onoe= Tices

Qty No

Description it .| Description =1 Qty
1 | CONTROL ARM SET-L PlssHIREEE | 1 2 | SOCKET SCREW, M2.5x6 P7 AIRR, M2.5x6| 2
1-1| CONTROL ARM-L RISSIZHIESEE- 22 | 1 3 | CONTROL ARM SET-R SWEIRPHEES | 1
1-2| LINKBALL SEHSTREE 2 3-1| CONTROL ARM-R SBEETHBEAL | 1
1-3| SOCKET SCREW, M2x8 RTEEE, M2x8 | 2 4 | LINKAGE ROD SET(67.5mm) SR (67.5mm) | 2
1-4| LINKAGE BALL(A) ASEBEERRMA) | 4 5 | CONTROL ARM CAP HE 2
1-5| BEARING, d8xD12xW3.5 @ BO12W35| 4

SEETHERER LARLE  BERE  GEHLRE -

Secure all screws shown on this page with a drop of threadlocker.
RERET IEMEERBEENRRBEE -
Attach the Control Arm onto the Main Frames as drawing, and note the difference of Left & Right Control Arms.

© (I

LINK BALL
SEEHHEKIEE

© [

SOCKET SCREW, M2x8
A7 EERRS, M2x8

® ([

LINKAGE BALL(A)
AT EEZIRIRAR(A)

|

BEARING, d8xD12xW3.5
EIREE, d8xD12xW3.5

© [ Jum

SOCKET SCREW, M2.5x6
7 AEIRRR, M2.5x6

e The length of the Linkage
XM Rod Set is fixed (67.5mm)
without adjustment req’d.

IERRERREREERG7.5mm »
REEBFETHEE -

Scale=1:1 (unit:mm)

67.5 (Fixed Length)

(T

)

x2

-

AN

P W Apply threadlocker
23
I‘IIIIIII[] [SEFIRAHIIRRB

LY Ensure smooth, non-binding movement
@7 when assembling FERRIBHEEE

-14-




Bag & Tail Rotor System / Ele R tiEi84 V4P ~-ono== Tias=

No.| Description =1 .| Description =1 Qty
1 | METAL TAIL GRIP FBErEEE 2 11 | SOCKET SCREW, M2x8 Ry VEIRRE, M2x8 | 2
2 | WASHER, d7.5xD10xW0.3 E¥EBRR, d7.5:0100W03 | 2 12 | COLLAR, d2xD3xW4.2 iR, d2xD3xW4.2 | 2
3 | WASHER, d7.5xD5xW0.3 HEBRE, 07 5x05xW0.3 | 2 13| PIN, ¢2x19 BEEH, p2x19 2
4 | THRUST BEARING, d5xD10xW4 LEHEERR, doxD10XW4 2 14 | E-CLIP ERVNIR 2
5 | BEARING, d5xD10xW4 RERERE, doxD10xW4, 2 15| TAIL ROTOR SHAFT FEhEEEE 1
6 | TAIL ROTOR HUB EheEEE 1 16 | TAIL PITCH CONTROL FORK R R B8 122 I 1
7 | SET SCREW, M3x3 BIER\BEE, M3x3| 2 17 | METAL TAIL PITCH SLIDER FEBENREEE 1
8 | WASHER, d3xD7xW0.5 HE, d3xD7xW0.5| 2 18 | BEARING, d6xD10xW3 EERBRE, dBxD10XW3 | 2
9 | TORX SCREW, M3x8 E 78R4, M3x8 2 19 | TAIL PITCH CONTROL SLIDERBUSHING | gz HItHE 1
10| TAIL PITCH CONTROL LINK =i S L 2 20 | LINKAGE BALL(A) RS EEEIRAR (A) | 1

[y g

= SRR 2B AR EENRRBEE -

M Secure all screws shown on this page with a drop of threadlocker.

O |

WASHER,
d7.5xD10xW0.3
LFHEER, d7.5xD10xW0.3

O |

WASHER
d7.5xD5xW0.3
IR d7.5xD5xW0.3

© i

@ H @) ] G0 ﬂ [ Jmm
COLLAR, E-CLIP LINKAGE BALL(A)

WASHER, d2xD3xW4.2 ERIMR 7 IR (A)
d3xD7xW0.5 BIE, d2xD3XW4.2
B, d3xD7xW0.5

O [
@Mﬂmmmm PIN, $2x19 BEARING, d6xD10xW3

EEH, $2x19 SRR, d6XD10XW3
TORX SCREW, M3x8

E 8RR, M3x8

[T g

SOCKET SCREW, M2x8
A7 AR, M2x8

THRUST BEARING,
d5xD10xW4
1EHEshE, d5xD10xW4

|

BEARING, d5xD10xW4
RERBE, d5XD10XW4
@) ]

SET SCREW, M3x3
BRI BELR, M3x3

_agn

Apply threadlocker

dn) RS

. Note the orientation of the Thrust Bearings; please refer
page 6, Diagram for Thrust Bearing Assembly.

. Line up the concave of Tail Rotor Shaft and the hole of Hub
when securing the Tail Rotor Hub onto the Tail Rotor Shaft.

EBEE 6 HILEHRLZERTEE

. EREE T T E T i
FERERTL -

ERRETAME -
BT R MERY EEE

The bearing had been
assembled by Factory
\tEh A 2 R MR ST

AN

Completed View
HEEESERL

9

)

side the same way
LA REHAER

2

Assemble left and right

LY Ensure smooth, non-binding movement Apply grease
@7 when assembling  HERMEMEERE FREEHE (Eh)

-15-




BagH Tail Rotor System / BiEE i igig4E 7 ~onoe= Tices

LtRiEi

No.| Description ZiE .| Description s Qty
1 METAL TAIL UNIT HOUSING EBERE 1 11 | SOCKET SCREW, M2.5x8 R7VEIRR, M2.5x8| 2
2 | BEARING, d12xD18xW4 BEREE, d12xD18xW4 2 12 | TAIL PITCH CONTROL LEVER [t =l 1
3 | COLLAR, d16.5xD18xW6.83 B e R PR iR 1 13 | BEARING, d4xD7xW2.5 BEREE, d4xD7TXW2.5| 2
4 | COLLAR, d12xD13xW6.85 EAEER IR 1 14 | WASHER, d3xD5xW0.5 #F d3xD5xW0.5 | 1
5 | TAIL INPUT BEVEL EIRTARERERA(24T) | 1 15 | COLLAR, d3xD4xW10 iR, d3xD4xW10 | 1
6 | FLANGE BEARING, d5xD13xW4 MigERE d5xD13xW4 | 2 16 | SOCKET SCREW, M3x16 RTBIRE, M3x16] 1
7 | TAIL OUTPUT BEVEL EIRIEREEEwB(24T) | 1 17 | LINKAGE BALL(B) ANEEREEIEHB) | 1
8 | PIN, $p2x12 EECERT, ¢2x12| 1 18 | LOCK NUT, M3 1ESRIRME, M3 2
9 | SET SCREW, M3x4 EENBEH M3x4 | 1 19 | SOCKET SCREW, M3x18 AEBEER%, M3x18| 2
10 | TAIL LEVER BKT FEBEEHIERE 1

BEARING, d12xD18xW4
TEERERE, d12xD18xW4

COLLAR,
d16.5xD18xW6.83
R Eh R EIRIR,
d16.5xD18xW6.83

COLLAR,
d12xD13xW6.85

EAeamis,
d12xD13xW6.85

o ||

FLANGE BEARING,
d5xD13xW4
B, d5xD13xW4

@) L1

-l ~ERET R REENRRBEE -

_ Secure all screws shown on this page with a drop of threadlocker.

BEARING, d4xD7xW2.5 | (~

RLRER, dAxD7xW2.5

© |

WASHER, d3xD5xW0.5
#F d3xD5xW0.5

O [ ]

COLLAR, d3xD4xW10
R, d3xD4xW10

SOCKET SCREW, M3x16
A7 AR, M3x16

@ (o

LINKAGE BALL(B)
ESVAV=ERESESEISINEE S o(=)

1§

LOCK NUT, M3
LEZRERIE, M3

|

SOCKET SCREW, M3x18
7 AIE#R, M3x18

\@l

PIN, ¢2x12
EFCRE, ¢2x12

(D
SET SCREW, M3x4
HEER N AIRER, M3x4

© [ o

SOCKET SCREW, M2.5x8
A7 EBIER, M2.5x8

(Using PV0269 Grease for Plastic Parts is recommended.)
Eareatn DRI B S BB S HEEH -
(HEBERPVO26%E B S HEEH)

Apply some of silicon oil or grease onto the gears.
b d -~

Apply threadlocker
(EFIRHHIRRB

_a
)
i)

Must be purchased
separately

LY Ensure smooth, non-binding movement
(621 when assembling  FERiRIEEERE
’ WRRERE

Apply grease

na

EREBHE (&M

-16-




Bag I+J Tail Unit / B @B 7 R p—

No.| Description =1 Qty No.| Description =1 Qty
1 | TAIL DRIVE SHAFT [E=H ) 1 12 | SOCKET SCREW, M3x8 R EBIERE, M3x8 | 1
2 | TAIL DRIVE SHAFT BRG EREShEhIhER 2 13 | SOCKET SCREW, M3x6 R EIERE, M3x6 | 2
3 | LOCKNUT, M2.5 LEFRIRNE, M2.5 2 14 | METAL TAIL SERVO MOUNT B AREE T E 2
4 | TAIL DRIVE SHAFT LINKER RSB E 2 15| SELF TAPPING SCREW, M2x8 BRGR (), M2x8| 3
5 | SOCKET SCREW, M2.5x12 RNEBEEE, M2.5x12| 2 16 | ROD GUIDE HRIRETR 3
6 | CARBOM TAIL BOOM B EE 1 17 | TAIL BOOM SUPPORT END EE B8R 4
7 | TORX SCREW, M3x8 ERR%%, M3x8 2 18 | SOCKET SCREW, M3x12 A7 AR, M3x12 4
8 | TAIL STOPPER BE g 1 19 | NUT, M2 TNEIRNE, M2 4
9 | SOCKET SCREW, M3x10 A\ EBEEAR, M3x10| 1 20 | SOCKET SCREW, M2x10 A7 BIERR, M2x10 4
10| CARBON VERTICAL FIN B EE L EE 1 21 | CARBON TAIL BOOM SUPPORT |#xi#iEEZ1H#Z8 2
11 | METAL TAIL BOOM SUPPORT BRACKET | & BREZIFETEEE| 1 22 | FRAME SPACER IRz 1

it
LOCK NUT, M2.5
LEFRERIE, M2.5

© [ o

SOCKET SCREW, M2.5x12
A7 ABIERR, M2.5x12

© [

TORX SCREW, M3x8
ERVIZHR

© |

SOCKET SCREW, M3x10
A7 AIERR, M3x10

© [ o

SOCKET SCREW, M3x8
A7 R, M3x8

@ [ Jm

SOCKET SCREW, M3x6
A7 B, M3x6

(o
SELF TAPPING SCREW, M2x8
BEIREHG (1), M2x8

| o

SOCKET SCREW, M3x12
A7 A IRRR, M3x12

i
NUT, M2
FEBIRIE, M2

© ([

SOCKET SCREW, M2x10
R EIRHRR, M2x10

@ W Apply threadlocker

I%IIIIII[] eI

M Add a drop of thin CA glue on the Tail Drive Shaft next to where

LS
-
'.._

(e
(18)

\.O

.._
4 ~

Rear View % HE

(22)

)
(18)

Secure the screws into the Frame
Spacer when attaching the Tail Boom
= Support End on the Main Frames.
LRREEIEENEINR LR BIEFEH
EHEIREEN  BEESZ L -

o the bearing should be, and then slide the bearings over the
position quickly; the distance from the Shaft Drive End to the
Rubber Shaft Bearing Support is approx. 278mm /10.94" .
EEEHE EHABEEMUER D - BRVENRGE - LRSEHEAET
IERE : ZEN KK EEBEES)IZIE278mm /10.94” & -

Assemble left and right
% side the same way
EHEAIBHAER

Apply C.A Glue
FRREZBME

17-




Bagk Servo Installation / AR5 74P - ono== Tises

No.| Description =1 Qty No.| Description E=y Qty
1 | SERVO HORN COLLAR RIIRMIRETE 4 6 | SERVO NUT RIAR RIS 8
2 | SERVO HORN RIS 3 7 | BUTTON PHILLIPS TAPPING SCREW, M2.6x14 | REEIEH(R), M2.6x14| 16
3 | RUDDER SERVO HORN ERCEIAREIERS 1 8 | BUTTON HEAD SOCKET SCREW, M3x5 | +EmER/ B, M35 | 4
4 | LINK BALL SEFETREE 7 9 | SOCKET SCREW, M2.5x6 RIVEBIES, M2.5x6| 4
5 | SERVO MOUNTING RIAR AR 8 10| SET SCREW, M3x3 BIEBR DR, M3x3| 4
4 4

preforming servo of
calibations later.

ERARHORH I OE B U B RIE
AITELREE o

~
(A Do not tighten the screw #9
pl g Ml & #10 at this step for

the servos mounted evenly.
HERRKEAKFEFIEE
LAERIAR T EE L 2RI - -

Main Frame

~
W Screws should be separately
,Q~ fastened diagonally to ensure

Attach the Servos onto the Servo Trays
of Main Frame Set as drawing.

. BEETASREREE A ERIHE R -

@ ([ Jm

LINK BALL
R IKIEE

BUTTON PHILLIPS TAPPING SCREW, M2.6x14
REIEIUER (1), M2.6x14

© (o

BUTTON HEAD SOCKET SCREW, M3xb
FEEERTEER, M3X5

© [

SOCKET SCREW, M2.5x6

A7 FBIEHRR, M2.5x6

J

© iy

SET SCREW, M3x3
IR AR, M3x3

W Apply threadlocker

T R

EN

&\mﬂ

The adaptors come with the kit are applicable to ACR RC / Futaba servos as standard parts.
The option adaptors for JR or Hitec are also available separately:
EMAMTEE 2 AR IEETHEEAMNACE RCKFutabamiE AR

JReZHitecfRIARIEIER 2B ERI RIMNBE -

Item No. PV1623-J Servo Horn Adaptor for JR fRIARIREEHE, JR
[tem No. PV1623-H Servo Horn Adaptor for Hitec fRIARIEIREETHE, Hitec

Assemble left and right side the same way
ZaAHEHER

Must be purchased separately
NEBERE

-18-




Ba . . = 4E By S
ok Linkage Rod & Main Rotor Blade / 28R+ ieEiE% M7 AESNGERGEE
No.| Description =4 Qty No.| Description =4 Qty
1 | LINKAGE ROD EHERIR 1 4 | ROTOR SPACER ESiid 0 2
2 | BALL LINK ESEEEIEIR 2 5 | SOCKET SCREW, M5x35 RINAEIRRE, M5x35| 2
3 | LINKAGE ROD BT 6 6 | LOCKNUT, M5 LESRIRHE, M5 2

T

@ [

SOCKET SCREW, M5x35
7R, M5x35

LOCK NUT, M5
LERRIZNE, M5

4 N

P-<@l The length of the Linkage Rod Set is fixed
(74.53mm) without adjustment req'd.
IEREERERBTEA74.53mm » REBFETHE -

-
» ~

Scale=1:1 (unit:mm)

74.53 (Fixed Length) ‘

1. You may need to adjust the linkage to ensure the blade tracking. Please refer page 27:Blade Tracking Adjustment.
2. Install the main blades with the Socket Screw. Do not over tighten and ensure the blades run effortlessly.
3. For safety the rom of using carbon blades should not exceed 1,900rpm.

TR RE L FREARRENEEKIERIERICEIIERE - F2RE27TH “"TeBNMHERE" 8 -

1.
2. LR\ L s e - i52)8EHEE -
3.
Must be purchased separately
X R ESE

LR TR RS ®RFEZEE1,900rpm °

-19-



-20-

> o) >
R 5 oo c o 2 @
= ce o i g
9 = KCRNY] [ 1 S
= > = qa o - Q
Wu mag ﬁ&# [ [0]
e S opr 7S o) 2]
v - c D uﬁwum = 3
1] 3 o -~ 0O BH [¢) o)
BE | 4 o= ey 5 @
0 2% |48 SEE K 1S 2
2 el 855 3 g
5 |zHE ¢ =& 2 SRR O o S&
T |o|lEH $5ecodH 3 x > i
F c ac i aQ = 08
0% & = %) o] B Hy
ool . o S ¥
rrneﬁu\) Q o S
Ueet:ﬁﬁ = 9]
O£ 3 O o N~
eteemmn#_\ o
# 85 oEH 3 N VA
n<o D l
(@] 4 L z
= >
< O
HpY e £
- @©
el | = s
1ELL S|% a
~m &|nO T
o~ WTW ]
| o0 M~
IEHP 89
& [a)ITiv)]
HEE Sl<t|wo
]
_—v >
__mE- &l ||
—_—
== o
S 2
[ =&
Ala)
= K&
a H| | S
S Bl c
o S £
a> £ & “ Oul~
2 i 5o o HF
as g 8chs5amx
w T = 0 8 oL ik
2 Ol 2 B 0= SR
S 32 sEegy
rr > > | o e S8
— AR = e ob & SIRE
] ElE|® - »Q w 2o QSRR
c © ) > % = + © O & K&
S>> = = O £ S¥ gINE
Al - % == @ Eh > X
— 5IEE |3 ] .90 0 L O Qg gt
o m_m_mm_ XX O e D SRk
< Ly
(o) o e el 43 2 o & .,&_:__ W%W%%M
ol 5o 0888 ok 55I3%R
N1 E=: L SWbbu._H_u..




BagM Electronic Device & Canopy / EFSBEREHNE M7 REOCEREE

No.| Description =1 Qty No.| Description =1 Qty
1 | FIBERGLASS CANOPY, RED RS (D) 1 4 | BODY CLIP B 1% 575318
2 | RUBBER GROMMET 1B E E A E 4 5 | CANOPY BRACKET EEZENA
3 | BUTTON PHILLIPS TAPPING SCREW, M3x12 | RESIUEH(1E), M3x12 | 2

@ (o

BUTTON PHLLIPS TAPPING SCREW, 312
RIEIEBUERH (), M3x12

Gyro / Feig &

Double Sided Tape / #EBH —

| () Receiver / 7% Q

Double Sided Tape / #EE «Q -
Battery Pack / #ZUTi#E @ o
@

Double Sided Tape / ¢EB#H

Completed View
Must be purchased separately Htr==
R B THEE5ERL

-21-



Radio System Setup / ;EiZ % 74 -ono== Tices

A WARNING! / 5!

For safety, please ensure the motor has been deactivated and will not drive the main rotor head before performing
following setting processes. You may just unplug 2 of the wires from the motor and the ESC or move the motor with
pinion away from the main gear to avoid a rotating rotor head.

ZEHER - BT NIIRTEERFER - BEDRRENZIRTEEE - LA REZEEEIE T MIREER - S EERE)Ra
FeRARIREE o

Swashplate Type Setting / +F8iE:RE

Choose and activate the swashplate mixing for a 135° CCPM program in Nose / %;E‘HI‘D]
your transmitter is the best recommended. Please refer your transmitter :
manual to find a proper swashplate setting.

A 140° CCPM program is also applicable to the helicopter if your transmitter
does not feature a 135° CCPM program.

RERERERSBE+FRELEN - F2ELNRFHRPBETRE- 00 [l 1:1
NITBISHAR R iR130E +FEBEEREN  ERA40ERLTTAIERRIFAER - 135° 11357

Electric Device Connection / 3 5% @S 178

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). They are operated together to carry out
the rolling, flipping and collective controlling. As a result, the following connecting manner is recommended.

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.
E-CCPMHAHMAFTEFA =A@ FRIE - AEHE « EMRE (FRAUXBE) - mEEEIXT » WEEA=BRARKEFTAEF
FIh 2R KR 5 ER BASE AL (AR M E I IS - TYIBRAZEEEnf) - BEERESN - F2RIEINERSFERRPE -

JR Radio Sysym ACE RC / FUTABA / HITEC Radio Sysym

AUX1 (CHB) / CH2* CH2 / AUX1 (CHB)* CH6 / CH1* CH1/CH6*
2 |

*CH2 & Aux1(CH®6) are
Interchangeable
*CH2 & Aux1(CH6) AIE

*CH1 & CH6 are
Interchangeable
*CH1 & CH6 AJ & i

Throttle/ESC Elevator Elevator Throttle/ESC
SHPS/RTEES BU#/FHIRRE BIR/FHIERE SHPA/AREES
Gyro Gain Wire Gyro Gain Wire
Batteay [ RRETRR Batteay NN eErmEe L
= N ~
RPN FEiRE SN PEiRE
7 channel receiver 7 channel receiver
CEnfFEIEs CENFIEUES

-22-




@ THUNDER TIGER

The innovative Quick-calibration System helps you to get a mechanism neutral position of the cyclic & rudder servo
easier and fast. Please perform the procedure of the calibration as following illustrations step by step.
BIFRIFTRRERAII B IE SRR - BEE BT IRRSTALAEE & ERE E RO R II B E ; /KL T ERBIENT -

1. Loose the setting screws of the

Mechanism Neutral Position Setting / I EhEETE

- 1 Cyclic servo Rudder servo
horns or just unhook the horn from . WEEEI AR ERCERRL
the horn adaptor. %

1. FREHIEE DERIRMIERN S BEERE *
EEEERBLIRT -
,,,,,,, D —-m
)

*

2. Refer your radio system manual to check and ensure that all of the trims & sub-trims are set at their neutral positions
(the setting value should be 0), and switch to a non-heading lock mode for your gyro.

3. For calibration of the cyclic servos : please use a 3.0mm handle driver to pin the control arm.And then adjust the pitch
curve as a negative 45° straight line (from O to highest 100% and pass through the mid-point 50%), therefore, all cyclic
servos now are at the neutral position.

2. FEZTEHEITRIRRAE  (EERAMARE L RER/TIIEIE » THICIRERTEAIFEERN

3. HITHEERREPIIERIE : FEMA3.0mmFT EEEEHE : #E » HIREHERTAEREZHER (HOEB50E100%2
BEiR) o IAFFTERRMEE CINRPIIENIE

S =)

(& \ — i %
< 0 Throttle/Pitch Gimble P R
\\ wPEERE X i

[Pitch Curve] PointL : 0%

Point M: 50%
Point H : 100%

4. For calibration of the rudder servo : check the servo
horn is vertical to the servo; moreover, the tail pitch
control lever is also vertical to the tail boom while the tail
control stick and trim are centered. Tread the ball linkage
to shorten/ lengthen the tail rotor linkage if non-vertical.

4. HITEMARMEPIIZMIE - RS REMREE R MEEIEIMN A
YIRS - EfCIEE EENRARE - BFEMRIRETEHEtHhEER
REE - BEMENRXEIER - ERAEKIEERBEANINR
FEEE

5. Mount all of the servo horns onto ’_che 5 Cyclic servo Rudder servo
adaptors and then tighten the setting . FEERR T A TR =Y EiFR
screws, DONE! The collective pitch & (| man by S I
now is 0° at the neutral position of 72 iy 0°
the cyclic servos, and the tail rotor is | 4 /f i
at 0° or a little off set to the right. g /

5. wREARMEEE A ETEEER | Uigl | e
R+ e RSB R IRRIL | N
B8 - TRRBEROE + B8 I
HIERIAR0E « ARMRE -

A WARNING! | E3&!

Remember to turn the receiver power off and extract the handle drivers from the
helicopter before performing the next procedure.
HIT N —RELERR » B SRR ER » TEMEERRFIER -

-23-




Swashplate & Servo Direction Setting / +FERERBEHRTE L7 RO Rl

Ensure there is none of the control bind at full travel before going through following setting procedures. Next, refer the
illustrations below to check the direction of servo & swashplate with a given transmitter input. Adjust the servo reversing
function in your transmitter if incorrect.

HABER TR » FERARKEREERFIEHERESRAFRE - FE - BF2ZUTNET » ERARKES R+ FEREERTE A e
FERSIRENE - BIFEN AN IERE » BTG EREARE D EEINEE -

Mold 1 Mold 2 Servo Horn movement Check Point
© ° ARREREEE e
Aileron
S
Elevator
FHBEfE
Left View / TRE
Pitch
BRER
Rudder
EfE
Right Side/# [

Index of Linkage Length / 2 RE %S|

“e" 48.4mm /1.91”

=

48.4mm /1.91”

Q)

67.51mm / 2.66"
Fixed Length | BIEEE

74.53mm / 2.93”
Fixed Length /| BERE




Tail Control & Gyro Setup / EfeiEHI REFHSH 7 - ono== Tice=

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control. Mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
LEBICETE IR E - AIETEERIINR EMRE R EIEINEEITFHIER - TARKIEEEERETERAIREFEIFER

1. EHITHRERE - (EIRMEIEE EEME S mFE -

2. RSB ST EEERs - AREIEE BT ESREE -

Rudder Servo
EReRIAR

— ®

>

©
o

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. Next, two points may be your concern:
1. The traveling limit of the rudder servo may not go beyond the mechanical movement.
2. The rudder servo arm should be vertical while the tail rotor is at O pitch or with a little offset to the right.

(Referring to the photo below)
EREMREREEEIEER » MIASRAREEESEELYRER BB ERK I SNESEIEER -
EEMEBREMESOR  HARGEEEEARKEZEETE - &2 » SR TNIIMmE -
1. EftERERAITESEU DN ERTES -
2. BEREEREAOHERAGH - EftEREESETERNE - FHETE)

|
®

@@

Rudder Servo
EMeEARE

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

REA1 : B2 E R ERASAEIREUERARBRITEES -

RAEA2 - AEEMEIDEE » BT “1TI288E (Travel Adjustment ) " 3¢ “XK/\& (D/IR) ~BE1E (EXP) " IHEE »

-25-




Throttle & Pitch Curve Setting / hP9 RIRIERI#RER T

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask an experienced

pilot to help if you have never done this before.
TINSHEBRTEMSE » FKEINTETREZE » Ik EEEIIXGE

B Novice /| F)EEEET

Throttle Curve SHPF9RRIE Pitch Curve H2IEpH#R
:I'hro. Pitch
100D 100 100} #5E
‘ 100
75} s
""""""""""""""""" 65
BO [ B0
"""""" 36
o /o
0 25 50 75 100 Stok 0 25 50 75 100 Stk
e s

Pitch Curve IZIEpIIR

e
OO | e 100 100F
75t 751
""""" f70 i70
50 b 50 |
o5t/ 251
0 25 50 75 100 Stok 0 25 50 75 100 Stek
© Normal / —f3R4T s © Normal / —H&RAT N
] Pitch
100} 100 0ol Bl
75 f '80-85 ‘ 75 1
50 r 50 +
o5 25 |
0 25 50 75 100 Stek 0 25 50 75 100 Stk
O Idle / FHAET N O Idle / A8 N

& WARNING! | E&!

1. Too much collective pitch will bring about too much loading to the power and drive system.

2. Too much headspeed will lead to blades (grips) explosion.

3. It's very dangerous for setting the headspeed over the blades (grips) limit.
4. Please do not set the collective pitch to exceed the maximum (£15° ).

1 BRNREIRERE B 5| B R ES) RifEE, -

2 B8R ENeEERE IS e = e EE R Ao 5148 -

3. e EER R E AR 5 & SR R AR !

4 BDHRERERTEEERAE (Z15EA) -

-26-




Blade Tracking Adjustment / 12 #iEE 7 - ono== Tice=

/N cAuTION! | E5

For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEHER ) ETERENINHERE - FEVREFHAEFI0K (S0R) Kbk -

color tape / &21&84

Out of Track | #ig

Adjustment is
necessary.
FEEE

color tape / &21&8h

In Track / E\PRIETE

Adjustment is
unnecessary.
AEEEE

—

. Use a color tape at the tip of main blades for tracking
. Increase the main blade speed to just before the

. Observe which blade appears to be lower than the other,

. EENeERIImAL L EARA T EPHET o
- RS e R EEISHRZ N ME o
- BEmERIINEL SRS (B58) - HENMEEEE -2

identification easily.

helicopter lifts-off.

and increase the pitch of the lower blade one turn of the
Linkage Rod (refer Page 7) at a time until each blade
runs in track. If both main blades rotate in the same path,
it doesn’t need to be adjusted.

Linkage Rod (refer Page 7)
BE (BEETE)

BIZ (BEETH) RE » —XHR—E » EEMERNI—
- BPI—HAERREE -

A CAUTION! / &35!

Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

TERBIEE (EEE) SEMERHMERED  NFEREBXET] - FHLETREBIUCIRENIIELEERE -

-27-




Cautions of Li-Po Battery Pack Using /| @REtEMIEEE A7 REDGRG

Lithium Polymer (Li-Po) battery is volatile. Failure to read and follow the safety instructions or the instruction manual
offered by manufacturers may result in fire, personal injury and damage to property if charged or used improperly.
Please READ vyour Li-Po battery manual thoroughly before using. Some precaution and information for your reference
below:

1. ONLY use a charger specifically designed for Li-Po battery packs to charge/discharge your Li-Po battery packs. Failure
to use an improper charger may cause a fire, which may result in personal injury and property damage.

2. A parallel charging process is strongly recommended, otherwise, the balancer is necessary if using a serial charging process.

3. Gernally DO NOT over charge the battery over the maximum voltage of 4.2V/per cell and over discharge drop below 3.0V/per cell.

4. Always keep the voltage of every cell at 3.8V if the pack will be stored for a long term.

5. Always avoid any puncture of the battery pack at all times.

Neither Thunder Tiger nor our distributoers/retailers assume liability for failures to comply with these cautions, safety

recommended and instruction manual. Users assume all risks associated with Li-Po battery packs.

HERBUEBHEEZGRE - ENFEU T EIESERENBAFTRHARAE » SRKIBERRESIUER » AIREESI 3N
ABBEERMERX -

VEGEFARFRTETEARRA - L NEIEFERABREHESE -
?n%@ﬁﬁﬁ?é%/ﬂ%ﬁﬁ%ﬁm?ﬁ/ﬁﬂ PRREMIE - AN IERERFRERRA 'ﬁ“égglé’ﬁk‘“ ANBEERVEERX -
.?‘;ﬁ’i'ﬁ: (EFATATRE TE’J?EEE“?EEQ EfABRHIBEHY ME TG
. BDEEREEERIEES. 21#?—;/% M > IBEMEFESETMNS. O1k41/$ EME -
UEREBREED  BREFE—ENTEREI.8REF -
EAERT - E7IBERSE -
BRI EC /AR R R KR EREH TUERR LW RE 2 BINERE G - ERAEESERERENATAIEITENRER -

After Flight Checklist / R{TENEEIER

1) Check every screw and bolt to make sure none has loosened due to vibration.

2) Check every rotating and movable part to ensure they still move smoothly and normally.

3) Clean off the exhaust residue from the muffler, engine, and helicopter.

4) Check all movable parts, such as gears, ball links, belt, etc. for unusual wear.

1) BAMRITROBFANGEREN S IR EREEIEN - BERERSV/AREHEEEET FRIT -
2) BAR TR T T —EEEE (FEEEFE) 1I6EIEEREE -

3) HIRE ~ 5|2 - ERKARVEEENER -

4) WET—EEIEENI - ta%k - BB - REEEAEAEREE -

mhwr\),—‘ﬂ-

(
(
(
(
(
(
(
(

Regular Maintenance / EHFESIE

/\ WARNING! | B!
Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

HREHRE - SVERANEREAR R R E R R RIRE M EREE - RMBMAESR BT ERK -

For safety, to check and maintain the parts every 5~10 flights is strongly recommended. Please re-apply the proper
grease or oil onto the bevel bears and bearings as the illustrations.
IR BEERITO0MWETHIT NI THRESIE - FRETRAENTRERER D 2KEEH -

o —
o
—
{2 204
1 o
[TV
i
/ I

PV0270
Grease for Bearings
(o) = NEENEN
PV0269 P\V0269 EEEHAEEH
Grease for Plastic Parts Grease for Plastic Parts
BREHAEER BEREHEESA

N




SPARE PARTS LIST SECTION / it SSf BBk

SPARE PARTS / E{&

@ THUNDER TIGER

VAN
VLA
AR RN

(S
\
&

 —

PV0041 PV0062 PV0126-1 PVO172
BALL LINK RUBBER GROMMETS (WHITE) SPINDLE THRUST BEARING, d8xD16xW5
BIEEFR HEEERER & EEh LEHESRFEGE, d8XxD16xXW5
“‘,r T
/ :] |
/ e | oy I
. e
=
PV0177-1 PV0195 PV0268 PV0270
ROTOR BOLT TAIL DRIVE SHAFT BEARING SET  LOCTITE #262 THRUST BEARING GREASE
FrieERIRtHE RS EE SoRENRREl (f1) Jlagi: e =i
_ | ; P N " D= 3/’
¢ } R J ’ ®- o
\. . ‘g = g : L4
ko e ‘ e «H
& o= ]
PV0425 PV0579 PV0580 PV0581
TAIL PITCH CONTROL SLIDE BUSHING  FBL ROTOR GRIP SET FBL ROTOR GRIP LEVER ROTOR GRIP POST
EeEiFH#ME EBFeEEEE(BETEER) BYHRT B EEEIRE EBFEEEEST T
o e i
. ('/’—’Qvl .
) _\1% Y |
_ ¥ e
3
PV0582 PV0583 PV0584 PV0585
MAIN SHAFT BRG BLOCK U TYPE MOTOR MOUNT (8mm) MOTOR PINION(8mm),11T MOTOR PINION(8mm),12T
=B I e e UBIEE3E EE#E (8Bmm) SRS (Bmm, 11T) EiEESER (8mm,12T)
&\
i =
a = |
ah “I" | e
¥ L / '
‘.-' "
PV0586 PV0587 PV0588 PV0589
SIDE FRAME-L SIDE FRAME-R CANOPY RETAINING POST SET CONTROL ARM BASE
BRI (BB ) A AINR-G () HEEERE HIEEE

-20-




SPARE PARTS / E{48&

N

' k
PV0590 PV0591 PV0592 PV0593
CONTROL ARM SET-L CONTROL ARM SET-R LOWER SIDE FRAME LINKAGE ROD
SEAEIEHIER- TEAEIESIEE-G Wi N AR (B2 ) EHHIEE
- ‘-S:ﬂl‘ ".:‘ )
0o 2, | gp s
00 &= | X35 s
H = @ -
. ) 8
009’ .~
PV0595 PV0596 PV0597 PV0619
METAL TAIL GRIP SET METAL TAIL UNIT HOUSING SET ~ FIBERGLASS CANOPY 3D DAMPER SET
TEENEEE A EEBREEE ISR 3D EREE
3 40 o
$ &
PV0620 PV0621 PV0643 PV0760
3D INNER DAMPER 3D OUTER DAMPER Link Ball Set LOCTITE #648
DRI E 3DIMNEEEE BREEHE SBIEREI (1), #648
A A a A A
o e e e %GW'% ‘ - /4@,“’\ -
A A a a 2a Lot ; \
DB (@) > « ° \f)\
A A A A A 4 -
e Jon e e 6 / ‘
A A A A 2 ‘
DD et 0 ¢
PV1379 PV1432 PV1503 PV1505
LINKAGE BALL SCREW SET THRUST BEARING, d5xD10xW4 METAL FLYBARLESS HEAD BUTTON  METAL FLYBARLESS MAIN ROTOR HUB SET
BREEIRAHE LR EGE, d5xD10xW4 SEE AN SEBETHETREETEE
o
= vy
1 3 .Jﬁ
// .

PV1516 PV1521 PV1523 PV15625
METAL ROTOR GRIP (BODY) ~ HARDENED MAIN SHAFT METAL FLYBARLESS WASHOUT BASE  METAL FLYBARLESS CONTROL LEVER SET
EBEIeRBE (FE) s ETORSBIEHIEE ETERSBIEHIEER

-30-




SPARE PARTS / E{48&

PVv1527

PV1529

PV1530

METAL FLYBARLESS CONTROL LEVER  FLYBARLESS WASHOUT LINKAGE METAL SWASHPLATE SET

PV1532
MAIN SHAFT LOCK RING

EBEETEETHIEE i bk ETBE+FEA FEhIEE
/ ’ V4 P
/ J , 7 p
/f / J ‘ ! g 4 P4 . f/’
A | 4 i I Y

PV1533-1 PV1534 PV1535 PV1536
FLYBARLESS LINKAGE ROD SET ~ FIXED LINKAGE ROD, 67.5mm  FIXED LINKAGE ROD, 74.5mm  TAIL BOOM BRACKET
EEEERRE —EEIEER —ESIEERE HEREEETE

@) ! |

@ 4; s «y// Y
7 e S\
. / I TAAANSET
[ ] e /

PV1537 PV1538 PV1539 PV1540
TAIL DRIVE GEAR SET TAIL DRIVE GEAR SHAFT TAIL DRIVE GEAR-26T FRONT TAIL BEVEL GEAR SET
EiES)EEmia EEEREDEREREA EEEENEaER26T BIEE Az EaEmiE

L S\ N PP

{ ‘ * 2 ‘ - ' ( —
n, 7 W L | & \\e A
- S>> ;
. / h - - .-‘j‘.“l“lu?\i\-\v
PV1541 PV1542 PV1543 PV1544
REAR TAIL HELICAL BEVEL GEAR SET METAL SERVO MOUNT MAIN GEAR,111T AUTOROTATION TAIL DRIVE GEAR
BRI EriRiE EBRREETE R FeEgm(111T) EEES)EEER, 108T
B} L D
Yy = &
C; & | N
- e e s

PV1545 PV1546 PV1564 PV1567
ONE WAY CLUTCHHOUSING ~ ONE WAY BEARING SHAFT METAL ELEVATOR WASHER MOUNT SET  METAL SKID BRACKET
BRIt assE ARl =g BB IS EE R EE EBRERETE

-31-




SPARE PARTS / E{48&

PV1569 PV1570 PV1572 PV1573
SKID BRACKET, ELECTRIC METAL ELEVATOR CONTROL ARM SET  ELEVATOR CONTROL ARM LINK ~ GYRO TRAY
ZIEZRETE, S SEBFAIFIEIESIER FBRMEE IR EE PEtR e
4 ,
erﬁfﬁfe’ ' Qwéu
& & @ & “i o
«ee‘w @a Cd e
¢ @ @ ¢ ,&
4 4
&
PV1575 PV1576 PV1577 PV1578
RADIO TRAY METAL FRAME SPACER TORX SCREW, M3x8 BATTERY TRAY RETAINING SET
SHP RS EE 2R EBRIRSE EBETRIRAK EMEETEE
P a s
"2 '~
o 8 ¢
PV1579 PV1581 PV1582 PV1583
BATTERY TRAY SET COLLAR SET METAL RUDDER SERVO HORN LANDING SKID SET
EthEEAE HHIRIA TEEMARMES faIZe4a
b L) |
. @ |
v _— )b
f . ﬂ-. ( \\\\ v
- ’ ’ ’ &
’
PV1584 PV1587 PV1589 PV0594
LANDING SKID BRACE ROD GUIDE SET METAL TAIL BOOM SUPPORT BRACKET ~CARBON TAIL BOOM
faize HERREERE EEEEXIEETE SUPPORT SET
RS I55E
& (> “
j Q\J/ = %1 f
/ ‘v
Qib df\ l. o 7
P R A
PV1593 PV1594 PV1595 PV1596
METAL TAIL ROTOR HUB METAL TAIL PITCH SLIDER METAL TAIL PITCH CONTROL FORK TAIL OUTPUT SHAFT
TEENTEE TEENEBE EERENEEIEHIEE [EAnd=t

-32-




SPARE PARTS / E{48&

CY
[OSSRE'N
i ~C N
on - =™ ;e ~
@ - ©= v ’ [OF=S y
PV1598 P\V1600-1 PV1601 PV1603
TAIL PITCH CONTROL LEVER ~ CARBON VERTICAL FIN CANOPY BRACKET METAL CYCLIC SERVO HORN SET
EfeEEHIE hEEELT TR HEETEM TEREARMEEER
PV1604 PV1605 PV1606 PV1607
SERVO MOUNTING SET ROTOR SPACER VELCRO STRAP TORX DRIVER SET
AR A e A BT R ERTEHE
A ._ 4 "J
// , t:'li 5]
—_— — S (@
& @ = = == ¥ @
. o
— Pt »
PV1611 PV1612 PV1613 PV1623-F
FLANGE BEARING,d5xD13xW4 PIN SET SELF TAPPING SCREW SET  SERVO HORN COLLAR(FUTABA)
higEmE R, d5xD13xW4 Elakizhiz] REB IR HE RIRRMIEEEHE (FUTABA)
// \ e (\\
s A
e
PV1629 PV1717 PV1718 PV1719
TORX DRIVER TIP CARBON TAIL BOOM TAIL DRIVE SHAFT METAL TAIL SERVO MOUNT
ERIEHE RS [ e TERERREETER
No. DESCRIPTION Expvgd No. DESCRIPTION (nn g4 ]
PV0209 | WASHER, d4xD11xt1.7 | 21, daxD11xt1.7 PV0225 | SET SCREW, M3x4 (20) | BaER VAR, M3xd
© |[PV0210 |WASHER, d3xD8xt1.4 |2, d5xD8xt1 4 @ | Pv0226 |SET SCREW, Max3 (20) | mEERY N, MAK3
= ]
PV0271 | WASHER, d3xD5xt0.5 |28, a3xD6x10.5 PV0780 | SET SCREW, M3x3 (20) | BaEA iRk, M3x3
PV1627 | THRUST COLLAR SET | IHttatiEs
No. DESCRIPTION th &8
N PV0235 | LOCK NUT, M2.5 (20) | ItExigiE, M2.5
- PV1615 |NUT (BLACK), M2 S BIRIE (ERE) M2

-33-




SPARE PARTS / E{48&

@ THUNDER TIGER

No. DESCRIPTION X2 No. DESCRIPTION lualv g4 ]
PV0046 |BALL BEARING, d8xD12xW3.5 | #&iH, d8xD12xW3.5 PV0212 | SOCKET SCREW, M3x10 (20) | A &gk, M3x10
PV0048 | BALL BEARING, d4xD8xW3 | &%, d4xD8xW3 PV0213 | SOCKET SCREW, M3x12 (20) | A7 i, M3x12
PVO050 | BALL BEARING, d5xD13xW4 | EEiE, d5xD13xW4 PV0214 | SOCKET SCREW, M3x14 (20) | Pus iRk, M3x14
PV0174 |BALL BEARING, d4xD11xW4 | E&dE, d4xD11xW4 PV0215 | SOCKET SCREW, M3x18 (20) | A&k, M3x18
PV0175 |BALL BEARING, d8xD16xW5 | B, d8xD16xW5 PV0216 | SOCKET SCREW, M3x25 (20) | Py &gk, M3x25
@ PVO0176 | BALL BEARING, d4xD7xW2.5 | B&dE, d4xD7xW2.5 \ PV0218 | SOCKET SCREW, M3x8 (20) | Ao/ iR, M3x8
= |PV0197 |BALLBEARING, d12xD18xW4 | E&E, d12xD18xW4 PV0220 | SOCKET SCREW, Mdx12 (20) | Py ik, Max12
PV0200 |BALL BEARING, d5xD10xW4 | EEdE, d5xD10xW4 PV0223 | SOCKET SCREW, M&x8 (20) | Aur i, M4x8
PV0203 | BALL BEARING, d6xD15xW5 | #&iE, d6xD15xW5 PV0256 | SOCKET SCREW, M3x6 (20) | Au7 iR, M3x6
PV1608 |BALL BEARING, d12xD21xW5 | E&iE, d12xD21xW5 PV0637 | SOCKET SCREW, M2.5x12 (20) | Py &, M2.5x12
PV1609 | BALL BEARING, d15xD28x\W7 | fiEiE, d15xD28xW7 PVQO777 | SOCKET SCREW, M2x8 (20) | A7 i, M2x8
PV1610 | BALL BEARING, d2.507xW3.5 | BEdE, d2.5xD7xW3.5 PV1614 | SOCKET SCREW SET R
OPTIONAL PARTS / &S % 74P -onoE= Tices
e
o
~ -

\'M S\
PV0269 PV0404 PVO0517 PV1590
PLASTIC GEAR GREASE 70° FLAP DAMPER ONEWAY BEARING GREASE CARBON TAIL SUPPORT SET
B AE S (BE) 7O REEE ES B ECHIAS R ETIEEE
1 b 1 J
(P S
>} 1 (e *} (*mp <
= i E E | )
© @ © ¢
C ® o e 9 ¢ o
PV1623-J PV1623-H PV1548 PV1617

METAL SERVO HORN COLLAR, JR  METAL SERVO HORN COLLAR, HITEC

AREEEHE, JR

AREEEMRE, HITEC

MOTOR PINION(6mm), 12T
FEIZEEaER (6mm), 12T

MOTOR PINION(6mm), 11T
B (6mm), 11T

PV1618
MOTOR PINION(6mm), 13T
FEiZEEH (6mm), 13T

PV0599
CNC MAIN GEAR(115T)
st EEEEm(115T)

PV0600
3D FBL ROTOR GRIP LEVER
DL BlEEBEEE

PV1720
CARBON BATTERY TRAY
Fi St AR

-34-




OPTIONAL PARTS / RS R

@ THUNDER TIGER

' .oﬁ 4”;:@' 1=
¥ e O @° ~Catll
e . A, y O
i ‘. a— 1“* J i“h it 4
P » i i
L ] T /
' \ kY L ] . 4
\ [y
PV0598 PV1547 PV1630 PV1616
U TYPE MOTOR MOUNT (6mm) METAL MOTOR MOUNT REINFORCED METAL MOTOR  REINFORCED METAL MOTOR
UBIESSZREHR (Bmm) EBEEETE PINION BLOCK, 6mm PINION BLOCK, 8mm
B EEHEEEEMETEE,6mm Bt EEHEEERETEE,8mm
PV1621 PV1622
LANDING SKID BRACE, BLACK CARBON HORIZONTAL FIN
fAIZR4E, = WKL ER

ELECTRONIC DEVICE & ACCESSORY / EF 3R 47 Rataa R

8086
POWER MONITOR

BIRSEER

8088
GT5.1, 3-AXIS GYRO
GT5.1, SEPEIRE

8126
DS1213, DIGITAL SERVO
DS1213, #IfFIAR

8128
DS1313, DIGITAL SERVO
DS1313, #IFRIARH

8127
DS1015, DIGITAL SERVO
DS1015, B FIARK

8169
DSHV0818T, HV DIGITAL SERVO
DSHV0818T, s BB R

8158
DSHV0507nT, HV DIGITAL

RUDDER SERVO (NARROW BAND)
DSHV0507nT, EEEERCEIL AR (E48)

8163

DS0606n, DIGITAL RUDDER
SERVO (NARROW BAND)
DS0606n, EREHNLRIARE (E458)

8166
DS0606, DIGITAL RUDDER SERVO
DS0606, EREEIFRIAR

-35-




Exploded View / Y B&R LT —

MAIN ROTOR HEAD

PV1503
PV1505
PV1516

PV0579

PV0126-1

MAIN GEAR SET ﬁ

PV1529

PV1527

PV1525

PV1530

PV1546

PV1532— &@f
D
\

PV1543 T %‘ b ~PV1545

PV1544— &

-36-




Exploded View / Y B&R LT —

PV0589

PV0588

PV1542

PV0588

\. PV1576
~"pv1578

PV0584
PV0585

PV1579

/

PV0583

Must be purchased separately
WEEESE

-37-




Exploded View / B! FE 7 - ono== Tice=

>
O

ARMS & SKID
PV0216 PV0197 PV0050 [\
PV1538
PV1540
< PV0214 % \%
SRS P Pviss1 & :
NGy C o
N T A
>

D
3 ‘

PV1244 ov1s30

PV1537

PV1612

PV1584

e PV1598

PV1583

Must be purchased separately
WEEESE

-38-




Exploded View / Y B&R LT —

TAIL UNIT

PV1718

PV1719

PV1604

PV1589

Q\\\\)}‘ PV1593 N
@ PV0595

Coo

<_PV0215

PD1244

PV1717
PV0596

PV1600-1

PV1596

PV1598

Must be purchased separately
WERESE

-30-




@ THUNDE=R TIGE=

-40-




	P00-cover.pdf
	P01.pdf
	P02.pdf
	P03.pdf
	P04.pdf
	P05_new.pdf
	P06_new.pdf
	P07_new.pdf
	P08.pdf
	P09_new.pdf
	P10_new.pdf
	P11.pdf
	P12.pdf
	P13_new.pdf
	P14.pdf
	P15_new.pdf
	P16_new.pdf
	P17_new.pdf
	P18_new.pdf
	P19_new.pdf
	P20_new.pdf
	P21_new.pdf
	P22.pdf
	P23.pdf
	P24.pdf
	P25.pdf
	P26.pdf
	P27.pdf
	P28.pdf
	P29_new.pdf
	P30_new.pdf
	P31_new.pdf
	P32_new.pdf
	P33_new.pdf
	P34_new.pdf
	P35_new.pdf
	P36.pdf
	P37.pdf
	P38.pdf
	P39.pdf
	P40.pdf

